RS48 SNPT TRU-TURF EQUIPMENT NOV ‘04

Number SPARE PARTS LIST Use
AMO020 Rod End R5118
B1020M Bolt - Slicer Catch Engine
B1280M Bolt Metric 12 x 120
B4 Bearing - Slicer Shaft R5058
B5 Bearing R5070
B5/SA5 Bearing Grubscrew Locking Type R5070
B6201RS Bearing 6201 R5055
B6205 Bearing - Slicer - Roller R5028
B6304RS Bearing R5010
BB20521N Bearing 6304 R5010
BO424C Bolt - Seat Frame
BO432C Bolt - Seat Frame
B0528F Bolt - Engine 5/16" x 1-3/4"

BO612F Bolt

BO616F Bolt - Trailer Axle

BO620F 3/8" UNF x 1-1/4" Hex Head Bolt

BO624F 3/8" UNF x 1-1/2" Hex Head Bolt

BO632F 3/8" UNF x 2" Hex Head Bolt

BO724F 7/16" UNF x 1-1/2" Hex Head Bolt

BO820M Bolt Metric 8 x 20

C16015 Circlip External 1" R5112
C2-240 Circlip - Wheel

C00632 Clevis Pin - Brake

CP3-220 3.2 x 20mm Cotter Pin (Pin or Circlip)

CSK0616F Bolt - Smoothing Head

DP04-1 Roll Pin 1/4" x 32

EN205 Bearing EN205 R5070
F205J Bearing Housing R5067
GSO505W 5/16" UNC Grub Screw

LF205 Bearing Housing R5068
N12MN Nyloc Nut 12mm Metric

N16CN Nut Bearing

NO4CN 1/4" UNC Nyloc Nut

NOS5SFN 5/16" UNF Nyloc Nut

NOG6F 3/8" UNF Nut

NOG6FN 3/8" UNF Nyloc Nut

NO7FN 7/16" UNF Nyloc Nut

P204 Housing R5060
R39101 Trailer Arm Assembly RH

R39102 Trailer Arm Assembly LH

R39103 Rubber Pad - Seat R5158
R39104 Chassis Body

R39107 Smoothing Roller Head Assembly RH R5079F
R39108 Smoothing Roller Head Assembly RH R5079R
R39109 Transmission Cover

R39110 Pin; Cover R5015
R39111 Seat Frame R5002
R39112 Pin; Seat R5015
R39113 Circlip; Seat

R39114 Base Plate; Seat R5003
R39115 Decal - Seat rear

R39116 Catch; Rubber Cover R5016
R39117 Rubber Trim; Cover

R39118-A Decal - Cover Top R5017
R39120 Cover Hinge

R39121 Seat Frame

R39123 Engine Base B & S Vanguard




R39124 Engine Base Honda

R39125 Drawbar - Pin Type R5019
R39125-1 Shim 1mm Engine B & S R5085
R39125-2 Shim 2mm Engine B & S R5085
R39125-5 Shim 5mm Engine B & S R5085
R39126 Drawbar to suit 50mm Coupling R5020
R39127 Catch - Trailer R5021
R39128 Cap; Plastic; Trailer Lock

R39128-1 Shim 1mm Engine Honda R5085
R39128-2 Shim 2mm Engine Honda R5085
R39128-5 Shim 5mm Engine Honda R5085
R39131-1 Shim 1mm Transmission

R39131-2 Shim 2mm Transmission

R39131-5 Shim 5mm Transmission

R39134 Transmission 5101B-3

R39135 Coupling Engine

R39136 Coupling Transmission SNPT

R39137 Belt 8M 800 21 - Polychain GT2

R39138 Selector Lever

R39139 Sprocket - Roller

R39140 Sprocket Lock - Roller

R39141 Allthread Rod Selector Arm

R39142 Pedal Control Rod

R39143 Pad Rubber Set of 2 R5012
R39144 Foot Mat R5088
R39145 Joystick R5008
R39146 Grip R5009
R39147 Steering Arm R5072
R39148 Key Woodruff KO9 R5089
R39149 Rod Unit incl. Ends, Nuts; Steering R5073
R39150 Nylon Bush R5075
R39151 Strut Hydraulic - GC Shock

R39152 Nylon Bush (Strut) - GC Shock

R39153 Circlip - Strut - 16mm Star Clip

R39154 Lever; Slicer R5013
R39155 Catch Slicer

R39156 Spring Ext. 3" (75mm) R5049
R39157 Drive Roller (Rubber Coated) R5066
R39158 Sprocket Transmission 25 T

R39159 Key - Sprocket - Roller

R39160 Sprocket Lock - Transmission

R39161 Frame Slicer R5056
R39162 Arm;Spiker Engaging R5054
R39164 Carrier; Bearing R5057
R39165 Circlip

R39166 Shaft - Hexagon R5062
R39167 Spacer - 55mm x 1 R5064
R39168 Spacer - 60mm x 1 R5064
R39168A Spacer - 80mm x 1 R5064
R39169 Spring; Compression x 4 R5065
R39170 Blade;Spiker R5189
R39171 Rod Tie End R5118
R39172 Bush Nylon R5075
R39173 Shaft; Swivel R5076
R39174 Arm; Connector R50747?
R39175 Spacer

R39176 Bearing Retainer

R39177 Smoothing Roller Assy Frame R5079F+R
R39178 Roller - Steel R5082
R39179 Spacer R5080
R39180 Shaft R5106
R39181 Cap - Plastic 30mm




R39182

Cap - Plastic 25mm

R39183 Wheel Complete R5027
R39184 Engine B & S Vanguard 6hp
R39185 Engine Honda R5029
R39186 Decal - Rolling Direction R5017
R39187 Mesh Cover - Front R5157
R39188 Mesh Cover - Rear R5157
R39189 Coupling - Rubber R5031
R39190 Spring Ext - Slicer R5059
R39191 Decal - Drawbar R5017
R39192 Rubber Pad - Trailer Rest R5159
R39193 Selector Arm - Foot Pedals
R39194 Retainer Shaft - Supply also Part # R5104 Pivot Shaft & R5092 Red Nylon Bush R5100
R39195 Brake Pedal
R39196 Brake Drum
R39197 Brake Band
R39198 Bracket, Brake
R39199 Cable Brake
R39200 Clamp Cable
R39201 Bush Nylon
R39202 Pin
R39203 Transmission Cover Mesh
R39204 15T Sprocket SNPT Chain Retro
R39205 Mudflap R5071
R39205 DECAL - cover Rear RS48
R39205 Taper Lock Bush 1" SNP Chain Retro
R5001 Cover; Transmission; Hinge Type; RS48
R5020A Drawbar; Optional; To suit R5020
R5026 Strut; Hydraulic;Obsolete;See Identification Chart & Supply R5210 Strut + correct kit
R5028 Bearing; 6205;25 ID 52 OD To Suit R5027 Wheel & R6042 Smoothing Tube
R5031 Coupling;Rubber
R5039A Bush, Taper Lock; 30mm;2012;for R5141 Sprocket 27 Tooth
R5067 Housing; F205; LF205 4 Hole; For R5070 B5 Bearing
R5068 Housing; LFL5J; F205;2 Hole; For R5070 B5 Bearing
R5070 Bearing; B5;25MM
R5086-1 Shim; 1mm Thick; Vanguard Engine
R5086-2 Shim; 2mm Thick; Vanguard Engine
R5086-3 Shim; 3mm Thick; Vanguard Engine
R5088 Mat; Foot 300 x 180 x 3 Ribbed; Adhesive
R5109 Retainer; Clip; For R5115 Strut Cup End 13mm
R5112 Circlip; External; 25mm
R5113 Washer; Flat; 24x44x2mm;Suits only R5028 Bearing
R5118 Rod End; 3/8" UNF; For Threaded Rod (part Rod Units R5084; R5046; R5073)
R5155 Bush; Taper Lock; 30mm; Use R5039A R5039A
R5158 Rubber Strip; Frame; Seat
R5159 Rubber Strip; Rest; Trailer
R5164 Woodruff Key 4 x 6.5mm
R5165 Scraper; Wire; 600mm; Set of 6
R5187 Tube; 12.7mm x 495mm; For R5084 Rod
R5190 Bracket; Trailer Strut Retro Body Mount; Red; RS48 Only
R5191 Bracket; Trailer Strut Retro Arm Mount; Yellow; RS48 Only
R5192 Kit; Trailer Arm Strut & Catch Replacement; RS48 Only; Incl. 1XxR5190; 1xR5191See Trailer Strut
Identification Picture #2
R5194 Rod; 3/8" x 570mm; Connects Right & Left Smoothing Heads;Part R5084
R5205 Kit; Smoothing Roller; RS48 & RS48-11;Incl.1 x R5082 Tube; 2 x R5010 Bearings; 2 x R5103 Washers; 1 x
R5106 Stepped Shaft; 1 x R5208 3/8" x 1" Hex Bolt; 1 x R51209 3/8" Spring Washer; 1 x R5211 3/8" CSK
Screw
R5208 Bolt; 3/8"x1"UNF Hex Head
R5209 Washer; 3/8" Spring
R5211 Screw;3/8" x 1" UNF CSK
R5212 Nut; 3/8" UNF
R5213 Clip; Steel;Pinch Cleat; Seat




R6040 Sticker; Sloping Greens

R6041 Sticker; Danger, Cover Removal
SA5 Bearing Double Grub Screw
SHO612F Bolt

SHO616F 3/8" UNF x 1" Hex Head Screw
SHO812M 8 x 12mm Hex Head Bolt

W101816 5/8" x 1-1/8" 16 gauge Flat Washer
W254716M Washer Flat - Wheel

W264702 26x47x2mm Flat Washer
W5060815 Spring Washer 3/8"

WO051216 5/16" x 3/4" 16 gauge Flat Washer (Engine)
W062016 3/8" x 1-1/4" 16 gauge Flat Washer
W062416 Washer

WOB8SM Spring Washer 8 x med.




	Sheet1

